Item No. Photo [ §h & Description

032207 a/.g_:,' CNC 3 F iz Fi(for X3) CNC 3 Blades Rotor Head(for X3)

032208 g‘?: 3%’%‘1‘?4@?' & (for X3) 3 Blades Rotor Spindle Shafts Pack(for X3)

032209 “ CNC 35 " #3(for X3) CNC 3 Blades Swashplate Set Red anodized(for X3)
032601 t‘ CNC 35 = BZg 355 (for X3) CNC 3 Blade Rotor Head Ass'y(for X3)

032602 ﬁ‘q CNC 35 = Bt = {4 (for X3) CNC 3 Blades Rotor Head Upgrade Kit(for X3)

[ 2Blade] Main Rotor Maintenance Parts

031201 & CNC = B8 Fi(for X3) CNC Rotor Head(for X3)

031202 .& = BEeA PEi(for X3) Main Blade Grip(for X3)

031203 ﬁ - RS (for X3) Swashplate Set(for X3)

031207 % = ﬁ%«?’ﬁﬂﬂjlﬂ it (for X3) Main Rotor Head Spindle x2pcs(for X3)

031204 ﬁ X3 CNCHE]#( %f,l) X3 CNC Washout Arm Assembly (Black anodized)

031205 \‘\\ X3 CNCTEIHHEMAE (LR X3 CNC Washout Arm pushrod linkage set

031401 ” X3 = g A P ) X3 Main Blade Grips (No accessories)

031403 -, X3 A0 X3 Stop Plate

031402 .‘. X3 Afiyitg s H R B0)x4 it X3 Head Damper (Hardness 80) x4pcs
Canopy

037124 Q WhREAEE A (AT F ; '(for X3) Type A9 Canopy+Tail Boom in yellow(for X3)

[Common parts] Frame Maintenance Parts




033206 l'ﬁJ T il (for X3) Servo Mount Bearing Cap(for X3)

033216 - X3 FuiE (BE]) X3 Motor Mount (Type B)

034212 }"‘ X3 CNC WSl 5 (for 034601) X3 CNC CF Landing Gear(for 034601)
034601 Wi;.&b.& X3 WSS I (S [ A) X3 Frame Conversion Set(Kit A)

034602 @b X3 dsEESE Y (JF B CF Right Main Frame(for X3 Upgrade)(Right)
034603 % X3 A EHGE MY (%) CF Left Main Frame(for X3 Upgrade)(Left)
034604 ¥ @] X3 i G CF Base Plate(for X3 Upgrade)

033202 0z X3 [Fljfﬁﬂ%?ﬁ% X3 Crown Gear Hub with One Way Sleeve
033203 2 L@ X3= i‘fﬁﬂ%ﬁ% X3 Main Gear Hub

033204 ":ig X3 N 2 X3 Main Shaft Third Bearing Mount
033205 e = il A X3 Main Shaft Servo Mount

033404 » X3 ?’F]‘E“'*@f—‘ X3 Swashplate Guide

033405 - X3 Fﬁ*ﬁﬁﬂ’["?t’ X3 Battery Slider Plate

033406 X3 ’Fﬁ—?ﬁ‘h?ﬁ'ﬁxZ (it X3 Battery plate x 2pcs

033407 X3 E‘WL’ X3 Boom Clamp Set

033408 A X3 ARETY AR (AR X3 Canopy Post (A type)

033410 &% X3 fﬁﬁﬁﬁ?[ﬂ?[’t@f X3 Servo mount washer

033411 ”/// 6 E =S i Hexagonal Post pack x5pcs

034402 °° 71T Gears (for Belt version) (for X3)

ccccc

11T Rle’ﬁ'ﬂﬁ(for X3)




033403 ﬁ 131T= #hofil 3] dhix 2 {fid (for X3) 131T Main Drive Gear x2pcs(for X3)

034203 o X3 BITETEI?@T?J&% X3 Guide Wheels with Bearings Pack

031208 Z, ;‘ X3 2 811 25mm x2 [ X3 Main Shaft 125mm x2pcs

033003 | & |x3mssm X3 CF Divider

033004 /Ili X3 WSS T x4 X3 CF canopy retainer set x4pcs

035215 ﬂ?& - *%‘E‘E“ ! %ﬁi’(wiﬁ%’%(for X3) Tail Case Assembly (with gears)(for Belt version)(for X3)
035421 = {7 # (for X3) Rudder Control Guide(for X3)

036207 X3 = ’Ef(for Uf’ﬁ“’%’?)(for 385L) X3 Tail Boom (for Belt version)(for 385L) x2pcs
036209 Pz @'ﬁﬁ‘i’(ﬂ:iﬁ‘ﬁ@ B ) (for X3L) Tail push rod (for Belt version)(for X3L)

036402 op sziﬁIJ S544MXL(for X3)(for 385L) Belt 544MXL(for X3)(for 385L)

036610 / U:T?J’WEW%{;% % (for X3L) Belt conversion Pack(for X3L)

035401 &, pr S AR (for X3) X3 Tail Blade Grips (No accessories)

035204 &3— = B8 (62mm) (for X3) X3 Tail Rotor Control Arm Assembly

035403 ’ @'ﬁlﬁ[f%ﬁiﬁf x2{f(for X3) X3 Tail Rotor Blade Set(62mm)

036205 oo AR 2 (for X3L) X3 Tail Output Shaft with Pulley x2pcs

035003 ) ek 2 (for X3L) CF Fin (for X3L)

036606 2. . 3R AL A % (for X3) 3 Blades Tail Pitch Slider Set(for X3)

036607 i:{- b 384 B (for X3L) CNC 3 Blades Tail Rotor Head Ass'y(for X3L)




P~ e

036608 £ 3}7‘,‘%‘5:' B dsEES % (for X3L) CNC 3 Blades Tail Rotor Head Upgrade Kit(for X3L)
& o

036609 {af-f{// 354 R (for X3L) 3 Blades Tail Hub(for X3L)

037206 | €@, [X3L == HTEIE X3L 3 Blades Tail Pack

[2Blade] Tail Rotor Maintenance Parts

035201 .&:’ SRftaE R (for X3) Tail Pitch Slider Set(for X3)
= —— : :
035202 -%* T e 7 PEAZ (for X3) Tail Rotor Grip Assembly(for X3)
25
035208 - E A i (for X3) Tail Hub x2pes(for X3)

Electronics Set

R RIS 245 S0A V3 wIA

0F1050 @ BEC Hobbywing Platinum 50A V3 Brushless ESC w7A BEC
052311 ‘ ¥ty GS-311 B & Wfﬁﬁﬁ% (GS-311 Metal Gear Digital Servo

sAul
052518 l""* GS-518 4= & P BT Rl T4 (GS-518 Coreless metal gear Mini Servo

Other Category

034213 i . 13T [e R #i(7™% 5.0mm) Ceramic Coated Pinion Gear pack(13T-for 5.0mm shaft)
034214 i . 13T [ R #i(7™% 3.5mm) Ceramic Coated Pinion Gear pack(13T-for 3.5mm shaft)
034215 i . 12T [e R #i(7™% 5.0mm) Ceramic Coated Pinion Gear pack(12T-for 5.0mm shaft)
034216 i . 12T [ R #i(7™% 3,.5mm) Ceramic Coated Pinion Gear pack(12T-for 3.5mm shaft)

0P FRAS &0 -E1(M2.5x12)x 10 |Semi-threaded Socket Head Cap Screw - Black
ORT2I3 | s | (M2.5x12)x10pcs

= Geg e PR (W5x9x0.2 ‘ ‘
037203 WS.1x7x0.12)(for X3) Main blade grip washers (W5x9x0.2 W5.1x7x0.12)(for X3)

Main Gear
034204 CNC féﬂﬁﬁ(for X3) Washers(W10.2x13.5x0.1W6.2x7.6x0.1&W6.2x7.6x0.5)
s (for X3)
=] 8 (W5.1x7x0.7)(W5.1x9x1.1)(W-
= fl .

037201 % 3. 1x4-6x0.6)(W2.6x8x 1) Washer Pack (W5.1x7x0.7)(W5.1x9x1.1)(W-3.1x4.6x0.6)

(for X3)

(W2.6x8x1)(for X3)




037205 S -+ FERPE(for X3) Swash Plate Ball Head screw set(for X3)
037202 Bt (W-2x3.5x0.5&P2x2.95x3.1&P-  |Copper Sleeve & Washer Pack(W-2x3.5x0.5&P2x2.95x3.1&
2x2.95x9.6&P2x4x2)(for X3) P2x2.95x3.1&P2x2.95x9.6&P2x4x2)
037207 AT Fr & (for X3) Linkage Pack (for X3)
0z | S Omm CH B 9mm C-Clip x6pcs
Lo
0B2501 °g TR (Sx10x4)x2 Thrust B. Pack (5x10x4)x2pcs
0B2301 = AT (= £ (T3x6x2.8)x2 [ Micro Thurst B. Pack (T3x6x2.8)x2pcs
0B1202 eee fir ey (2x5x2.5)x3 [t B. Pack (2x5x2.5)x3pcs
OB1404 o3° il 60 (4x8x3)xA B. Pack (4x8x3)x4pes
(-1-] - 2 Ve
0B1506 e fir ey (5x8x2.5)x4 [t B. Pack (5x8x2.5)x4pcs
o0 . ,
0B1504 o =gy (5x9x3)x4 i B. Pack (5x9x3)x4pcs
0B1204 @ fiirg=ey (20x27x4) B. Pack (20x27x4)
CLLL LA N ] PO Py .,
v IR A F ISR AR S0-F .
Lol -
OR7205 M 441 2x5)x20(f# Socket Head Button Self Taping Screws - Black (2x5)x20pcs
voees S anias e el o .
O0R7206 A P e o - 1 (M2.6x6)x 10{[ Socket Head Cap Screw - Black (M2.6x6)x10pcs
OO e e [y oo e e
eeee FIZ9F 4 [BVRET [ PRl & -Fl )
OR7208 PAAALA (2x8)x20{f# ' Socket Head Button Self Taping Screws - Black (2x8)x20pcs
A7 | F TS e - _
OR7214 | iy Qx14x20( Socket Head Button Self Taping Screws - Black (2x14)x20pcs
P i oo £ fl o e
O0R1208 AL P e & - 1 (M2x8)x 10l Socket Head Cap Screw - Black (M2x8)x10pcs
T e et e e .
OR1211 e A0 R 0 -E e (M2x10)x10  [Semi-threaded Socket Head Cap Screw - Black (M2x10)x10
W - oo b R e . |Semi-threaded Socket Head Cap Screw - Black
B iR g - B it
OR1319 m B R - (M3x19)x 106 (M3x19)x10pcs
0A8621 % 4.85FPFI(2x8.5mm)x6 ffi 4.8Ball with Stand(2x8.5mm)x6pcs




0B1601 o0 fir =gy (6x13%5)x 4l B. Pack (6x13x5)x4pcs
0A8501 ﬁﬁﬁ’;g T A BIE (4.8mm)x 10 ffi Ball Links Pack(4.8mm)x 10pcs
P
0B1302 -] fir ey (3x6x2.5)x4 [t B. Pack (3x6x2.5)x4pcs
B
esese
OR8305 | =e==e LH’F]‘&E&FEF(N?)XS.SL)XZO [ Nylon Lock Nut (N3x5.5L)x20pcs
rrrrr
0R5203 | #5554 | PSR JBRA(2x3.2)x 20 Tiny Head Machine Screw(2x3.2)x20pcs
rrrre
sesee [ £ 1 g 80 -(M2x2mm)x 101 B | Socket Set Screw-(M2x2mm) x10pcs with HO.9 Hexagon
OR4202 _'";! HO.9My = Wrench
Tl A dd s E’II_H SIS il If’tf{ EJ_ S
0R2204 EEEEE E;[' PRI PRt -1 1 (M2x4)x20 Socket Head Button Screw - Black (M2x4)x20pcs
0R4210 i [+ ] R V2% 10mm x 10{f) Socket Set Screw(M2x10mm x10pcs)
OR1205 eTEETT [+ F e B -F e (M2x5)x 0]l Socket Head Cap Screw - Black (M2x5)x10pcs
71777 -
OR1210 12777 [+ F e & -F e (M2x10)x 10 Socket Head Cap Screw - Black (M2x10)x10pcs
OR1214 ///{'fé/ [+ F e B - e (M2x14)x 10 Socket Head Cap Screw - Black (M2x14)x10pcs
G B IRIES f o
0R2305 | " E;[' PRI SPGB 13O0 g Head Bution Screw - Black (M3xS)x10pes
OR8205 P B (N2x4)x 20 [t Nut (N2x4)x20pcs
OR8206 | 555" |U-ifbhiret (N2.5xSLx10 Nylon Lock Nut (N2.5x5L)x10pcs
071305 ...:. AEETER ! (3.2x8%6.5)x6 [ Canopy Damper(3.2x8x6.5) x 6pcs
0R4303 zs3ss [+ F ] e &0 -F e 1(MBx3)x 10l |Socket Set Screw - Black (M3x3)x10pcs
071107 Ve HM1624& 48 (1ml) HM162 Anaerobic Glue (1ml)




	NEW

